
Time and Materials Engineering Services Contract         Rev. 02/22 
0199.202334; 4891-8939-4820     00296523 

1 

 

 
 

CITY OF ROUND ROCK 
CONTRACT FOR ENGINEERING SERVICES 

 
 

FIRM: PLUMMER AND ASSOCIATES, INC.             
ADDRESS: 6300 La Calma Drive, Suite 400, Austin, TX 78752    
PROJECT: BCRWWS East Wastewater Treatment Plant Expansion to 40 MGD  
 
 
 
THE STATE OF TEXAS       § 
            § 
COUNTY OF WILLIAMSON     § 
 
 
this the         day of                         , 2023 by and between the CITY OF ROUND ROCK, a Texas home-
rule municipal corporation, whose offices are located at 221 East Main Street, Round Rock, Texas 78664-

of contracting 
for professional engineering services. 
[...]
and sizing. Load flow analysis for the Blower Building 

4. Electrical & Instrumentation Control Summary and Load tables, Process Flow Diagrams,  
5. Conceptual Facility Layouts 

 Treatment Area Site Plan: Footprints for all new basins on updated site plans. 
Yard Piping: Key process piping corridors and any potential conflicts planned.  

6. Plant Water Evaluation  determine overall capacity requirement for new plant water system, 
evaluate two possible locations and pumping arrangements (i.e., skid-mounted pumps vs. 
submersible pumps), and develop system curves for both options. 

7. OPCC  Class 5 Estimate 
8. Construction sequencing and preliminary construction schedule 
9. Summary  

 
 
Task 4: Project Management, QC and Meetings 

1. Project Management: Development of a Project Management Plan that includes scope, baseline 
schedule, resources, communications and quality control plans. Monitor project progress and 
coordination with Owner.  

2. QC: Implement QC review of PER to follow Engineers Quality Management Manual 
3. Meetings: 

3.1. Kickoff Meeting 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 3 of 31 
 

3.2. Draft PER Workshop to review draft PER comments. 
3.3. Final PER Workshop to finalize recommendations to progress to Final Design. 

 
Task 5: Geotechnical Evaluation: Perform geotechnical investigation for proposed new structures.  
See attached scope and fee from Raba Kistner (exhibit) 
 

Deliverables:  
 

 Client kickoff meeting to review scope with Engineer Team present. 
 Presentation of influent lab analysis data / results 
 Workshop Presentations (2 total workshops) for Equipment items and draft PER. 

o Decision Log 
 Electronic & five (5) printed copies of PER, Draft and Final (Sealed) including; 

o Preliminary PIDs 
o Conceptual layouts 
o OPCC tables 

 Geotechnical Report (sealed and reviewed by Engineering Team) 
 

Exceptions / Assumptions: 
 Peak flow of 2.7 will be part of all future design (reduced from 3.0) 
 Current permitted effluent limits of TSS, BOD5, Ammonia and TP will not change.  
 Flow projection and influent design criteria will be taken from masterplan data / findings. 
 Treat

through 3, including clarifiers and RAS/WAS pumping. 
 This PER assumes primary filtration is not something the Partners want to pursue currently and 

therefore Anerobic Digestion is not possible for sludge disposal. 
 Any alteration of the sludge handling treatment design, which differs to the thickening process 

previously designed under the 30 MGD expansion will be a separate project. 
 The CITY directed CONSULTANT to base its design for the new 10 MGD treatment train and any 

electrical or supporting infrastructure to be constructed with a TOW or elevation  above an 
anticipated future effective flood plain of 651.81. [See next exception] 

 The CITY understands that if the effective flood plain were to increase to any level above the 
existing 648.5 in the future, it would have impacts on existing treatment infrastructure (not part of 
this design effort) as well as the overall plant hydraulics. The CITY would need to engage the 
CONSULTANT in a separate study and design phase to fully analyze all impacts and proposed 
solutions. These could involve flood mitigation efforts within the catchment, protecting existing 
infrastructure by modifications, would likely result in the need for an effluent pumping station to 
resolve plant hydraulics, and protect upstream processes. 

 
  



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 4 of 31 
 

SCOPE 2  Detailed Design 
 

The scope of this project is to provide detailed design services for the expansion of the Plant based on the 
decision from the PER phase. Design is based on the PER and previous master planning data and 

findings. Design services include Design and Bidding services for the following treatment areas. 
 
Treatment Areas 
 
0 General: Provide general information about the project including site location, project and future 
site plan, soil boring locations, general construction notes, pipe materials and piping notes, abbreviations, 

P&IDs, 3D site plans and other plant-wide information. 
 
100 Civil/Sitework and Yard Piping: Provide additional yard piping improvements as required for the new 
treatment facilities listed below.  No offsite piping improvements are included. 
 
Existing site grade modifications will be kept to a minimum and only modified to accommodate sheet flow 
around the new structures to the existing site berm network for drainage. An updated grading and erosion 
plan will be provided, along with the associated computations. Other landscaping or irrigation systems will 
be not provided. 
 
Paving will be provided to access the new treatment areas from existing plant roadways. Pavement 
rehabilitation for other existing roads will not be provided. 
 
 
200 Influent Lift Station: Design mechanical, electrical and control additions for Influent Lift Station 2, to 
increase the Plants average daily flow to 40 MGD, with a peak of 108 MGD.  The pump station will utilize 
submersible pumps.  No permanent lifting mechanism will be provided for pump removal.    
 
300 Preliminary Treatment Unit: Design mechanical, electrical and control systems at the preliminary 
treatment unit to treat the peak flow of the plant.  The structure is already sized for build out flow of 120 
MGD (peak) so no additional structural design will be required.  System will consist of: 

 New pipe and flow metering from the additional influent pipe. 
 (1) screen with ¼-inch opening mechanically operated with existing sluice conveyor, and (1) 

additional compactor. Review of the compaction sequence.3 
 (1) vortex grit removal basin structure and equipment. 
 (1) recessed impeller grit pump, to pump grit slurry to (1) grit classifier. 
 Additional flow control gates and monitoring to control flow leaving for new treatment train. 
 Treatment channels and equipment will be covered and ducted to new odor control 

 
It is assumed that the new preliminary treatment unit can be installed without conflict with existing 
structure or equipment and piping.   
 
450 Aeration Basin Train 4: Design new aeration basins using the A2O biological phosphorus removal 
process for up to 10 MGD of design flow treatment capacity.  System will consist of four (4) aeration basins, 
each with an anaerobic, anoxic, and aerobic zone.  Basins will have submersible mixers in the anaerobic and 
anoxic zones, fine bubble diffusers in the aerobic zones, and internal recirculation pumps from the aerobic 
back to the anoxic zone.  The internal recirculation pumps will include VFDs and will be controlled based on 
ORP sensors.  Air to the aerobic zones will be controlled based on either dissolved oxygen or ammonia 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 5 of 31 
 

sensors, and air flow will be controlled using a modulating valve.  Odor control and covers will be provided 
for the anaerobic zones. Yard piping will include low pressure air flow split from the existing manifold at the 
expanded blower building. 
 
500 Blower Building: Design up to (2) new blowers to be housed in the main blower building. Blowers 
will be connected to the existing blower air supply header.  New blowers will meet the SCFM and pressure 
system requirements updated in the PER for the additional 10 MGD expansion. These will be either 
multistage centrifugal blowers or a single stage option. They will work with the existing blowers to supply 
the air required to the treatment system.  Air supply will be controlled based on pressure in the air header. 
The existing blower control panel will either be modified or replaced based on PER recommendations. 
 
550 Alum Feed System: Design an additional chemical storage tank in the concrete bulk containment 
area.  Alum feed point will be provided at the end of the new aeration basin prior to the final clarifiers for 
polishing with additional dosing pumping. 
 
600 Final Clarifiers (including scum pump stations): Design up to (2) new final clarifiers for the new 
secondary treatment train number 4. Clarifiers will be suction header style clarifiers similar to the equipment 
in the existing clarifiers.  A scum removal pump station will be provided to pump scum to the sludge holding 
tanks. 
 
650 RAS/WAS Pump Station: Design new RAS/WAS pump station for new secondary treatment train 
number 4.  Pump station will be a below ground pump dry pit with RAS/WAS pumps associated with the two 
new clarifiers.  A building will not be provided for the pump station.  Related electrical facilities and controls 
will be located in the existing adjacent building. The design will generally mirror the RAS/WAS PS used in 
train 3 or with modification recommendations from the PER. 
 
900 Effluent Filters: Design a new filtration system for the elevated trains 3 & 4, to filter this effluent 
separately from trains 1 & 2. Add up to (3) new cloth media filter units, design basis will be the Aqua Aerobics 
Megadisk. Design will include a concrete basin structure to house the mechanical equipment.  Design 
includes auxiliary backwash pumping, electrical and equipment controls. 
 
950 UV Disinfection: Design a new UV disinfection system for treating a peak flow of 54 MGD for Trains 
3 & 4 only.  The new UV system will include design for a concrete basin with at least 2 channels.  The lamp 
arrangement and technology will be selected in the equipment selection workshop during the PER phase.    
 
960 Post Aeration and Flow Recording: Design a new post aeration system utilizing removable fine 
bubble diffusers and PD blowers. A canopy will be provided over the post aeration blowers. The flow 
metering will be based on a Parshall flume arrangement.  
 
860  Non-Potable Plant Water Improvements: Design of a new NPW pumping system, based on the 
selected method identified in the PER scope.  
 
1100 Biosolids Handling Option A: Sludge Storage Option A: Dewatering Only. No design services required. 
 
1100 Biosolids Handling Option A: Sludge Storage Option B: Thickening and Dewatering. Plummer may 
need to modify the existing unused design drawings for the thickening option based on As-builts from the 

veloped. If a 
new thickening belt is required,  
 
1300 Biosolids Handling Option B: Sludge Storage Option to include thickening.  



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 6 of 31 
 

 
1400 Odor Control: Pending PER assessment; no design or additional equipment improvements / 
upgrades are required for Train 4 anaerobic zone additional capacity. Design for connecting new ductwork 
into the existing system is included in this scope. If after PER review by Engineer the Owner decides, 
upgrades are required to the OCU treatment equipment, an amendment for the design effort will be needed. 
 
1500 Chlorine & Dichlorination System: Assumed no additional capacity is required. 
 
1600 Electrical Buildings: Design electrical buildings to support the new treatment facilities, including 
architectural, HVAC, structural and electrical design. A maximum of (1) new electrical buildings will be 
designed for the new UV/Filtration Area. 
 
1900 Standard Details: Provide standard construction details for treatment facilities listed above. 
 
Electrical: Expand electrical infrastructure off the existing dual power feed with transformers to 
accommodate the increased electrical load associated with the 40 MGD.   
 
Instrumentation: Provide instrumentation to support the new and modified treatment facilities listed 
above.  Existing instruments in areas of the plant not being modified will not be changed. 
 
The existing Ignition system will have new screens added for operation and alarming of the new process 
equipment, including modifications to the PTU, Train 4 BNR, instrumentation, and modifications to the 
blower control system.  Two new PLC aeration control panels will be added with Train 4 to bring in 
instrumentation signals and controls for the mixers and return pumping.  A new PLC control panel will be 
included in the new RAS/WAS pump station and scum pump controls will be added.  Tie-ins will be made to 
the new UV equipment, post-aeration blowers and the flow metering system. 
 
 
Tasks: 
The scope of work is further defined in eight tasks including: 
 
Task 1. Project Management 
Task 2. Design 
Task 3. Equipment Preselection 
Task 4. Field Surveys 
Task 5. State and Local Approvals 
Task 6. OPCC and Construction Schedule 
Task 7. Quality Review 
Task 8. Bidding Assistance 
Task 9. Supplemental Services 
 
Task 1. Project Management 
CONSULTANT shall manage the services required to complete the Project tasks from start of the design 
phase through the end of Bidding services.  Project management consists of project administration, 
coordination and supervision of the project team and other internal resources, external project coordination 
and quality management for project milestones and deliverables to meet the project schedule and budget.  
 
1.1. Project Execution Plan and Kickoff Meeting 
 
Project Management Planning: The purpose of this task is to prepare the detailed Project Management 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 7 of 31 
 

Plan (PMP) that will be used during the execution of this PROJECT.  The PMP will consist of; 
 Project scope  
 Project schedule 
 Deliverables 
 Identify team member roles, responsibilities, and lines of communication 
 List the members of Project team management and Review Team with email addresses and 

telephone numbers.   
Key PMP definitions and details include; 

1. Project Instructions: Define PARTNERS and CONSULTANT team organization, communication, cost 
control procedures, document control, health and safety considerations, change management and 
other PROJECT management requirements. 

2. Schedule: CONSULTANT shall submit a Project design schedule in .pdf for PARTNERS PROJECT 
-off meeting.  Initially, the schedule shall reflect the 

durations agreed upon during the Project scoping/fee proposal meeting.  CONSULTANT shall finalize 
the baseline schedule after the kick-off meeting and submit to PARTNERS PROJECT MANAGER for 
final review.  CONSULTANT shall update the schedule monthly. 

3. CAD Standards: Define CAD software standards, graphic standards, file naming conventions and 
standards, revision/iteration control and other graphic standards. 

4. Quality Management Plan: CONSULTANT will use its standard continuous quality control process. 
The QMP will define the quality control process as customized for this PROJECT. 

5. Project Health and Safety Plan: CONSULTANT will develop a health and safety plan to apply to 
CONSULTANT employees working on this PROJECT.  It will address safety in the office and during 
site visits and include PARTNERS requirements. 

 
Kickoff Meeting: CONSULTANT shall facilitate a kickoff meeting with project team task leaders and 
PARTNERS. CONSULTANT shall submit the meeting agenda for PARTNERS review at least three (3) days prior 
to the meeting and distribute the approved agenda and sign-in sheet at the meeting.  CONSULTANT shall 
prepare meeting notes within five (5) work days after the meeting date and provide a draft to PARTNERS 
PROJECT MANAGER electronically for review.  After incorporating PARTNERS comments, CONSULTANT shall 
submit the final notes electronically to PARTNERS PROJECT MANAGER within three (3) work days. Draft 
becomes final if no comments are provided.  
 
Project kick-off meeting agenda will include: 
 Introductions; 
 Project objectives, goals and expectations (success factors); 
 Lines of communication; 
 Project design and construction schedule; 
 Design criteria and standards, equipment preferences, information needs by CONSULTANT 
[...]
 Review Design and draft work products with and seek approval from quality control reviewer. 

 
2.2.4. Process Mechanical 
 Finalize major equipment sizing calculations. 

 
 Finalize the hydraulic profile for major gravity process pipelines and hydraulic structures. Finalize 

maximum and minimum water surface elevations for process tanks. 
 

 Coordinate with I&C on completion of P&IDs. 
 

 Coordinate with I&C on development of process control narratives. 
 

 Prepare 3-D electronic models, building and structure layouts (plans and major section(s)). 
 

 Prepare preliminary mechanical equipment demolition plans. 
 

 Assemble catalog cuts for major process equipment. Complete equipment data sheets or equipment list 
on major equipment items. 

 
 Incorporate corrosion control recommendations into design. 

 
 Coordinate with I&C in the finalization of P&IDs 

 
 Final ancillary equipment sizing and line sizing calculations. 

 
 Final equipment selection (type, size, weight, arrangement). 

 
 Select piping materials. 

 
 Prepare first draft of technical specifications not already included in the pre-selection process. 

 
 Review 60% Design and draft work products with and seek approval from quality control reviewer. 

 
 

2.2.5. Structural 
 Coordinate with geotechnical engineer to establish foundation design criteria for proposed facilities. 

Review geotechnical report and discuss foundation design approach with geotechnical engineer and 
senior structural reviewer. 

 
 Document structural design concept for each building (room by room) and structure. Finalize materials 

of construction (cast-in-place versus precast concrete, roof structures, etc). 
 
 Preliminary framing plan for buildings and other structures. 

 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 17 of 31 
 

Incorporate corrosion control recommendations into design.
 

 Prepare 3-D electronic models, preliminary floor plan for major structures. 
 

 Prepare first draft of technical specifications not already included in the pre-selection process. 
 

 Review 60% Design and draft work products with and seek approval from quality control reviewer. 
 
2.2.6. Electrical 
 Prepare detailed electrical load calculations. 

 
 Identify rights-of-way and routing methods for electrical conduit and cable tray. Lay out duct bank 

system (major runs/manholes).  Locate manholes and hand holes. Coordinate with civil yard piping 
 
 Prepare preliminary site lighting layout. 

 
 Prepare electrical site plan 

 
 Prepare electrical utility coordination 

 
 Prepare ductbank details 

 
 Prepare power systems study 

 
 Prepare short circuit analysis 

 
 Analyze motor starting and voltage/frequency response 

 
 Design a preliminary interior lighting layout. 

 
 Define hazardous locations (NFPA 820) and document. Define corrosive locations and document. 

 
 Prepare first draft of technical specifications not already included in the pre-selection process. 

 
 Review 60% Design and draft work products with and seek approval from quality control reviewer. 

 
2.2.7. Instrumentation and Control 
 Finalize the of control system architecture that includes the existing and proposed control system 

panels, including routing of a fiber-optic network. 
 

 Finalize the modifications the existing control system panels, including the removal of panel door-
mounted control stations and internally, mounted field instruments 
 

 Finalize the PLC input/output list for existing control system panels. 
 

 Develop PLC input/output list for proposed control system panels. 
 

 Develop P&IDs for proposed processes, including instruments, equipment, panel fronts and 
input/outputs into PLC. 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 18 of 31 
 

Develop a CCTV system architecture.
 

 Develop plans for modifying existing control room and network equipment. 
 

 Develop documents for communication to offsite lift stations. 
 

 Develop modifications to existing starters and VFDs caused by the removal of the control system panel 
door mounted devices. 
 

 Develop I&C specifications 
 

 Develop and discuss selection/procurement of system integrator. 
 

2.2.8. 60% Design Document Completion 
 Draft project specific Division 0 and 1 documents including draft bid forms, bidder requirements, 

temporary field office, temporary utilities, testing, site security requirements. 
 

 Prepare 60% Design drawings (using the same disciplines as shown in Task 2.1). 
 

 Prepare draft technical specifications. 
 

 Prepare revised calculations. 
 

 Complete 60% OPCC  See Task 6. 
 

 Complete 60% quality review  See Task 7. 
 

2.2.9. 60% Design Workshop 
CONSULTANT will conduct a 1/2-day workshop with the PARTNERS
products from subtasks 1.2.1 through 1.2.10 defined above. The workshop will be held at the Plant.  
Final notes from the workshop and the work products as defined above will be assembled in the 
60% Design report and submitted to the PARTNERS.  
 
Meetings: 60% Design Review Workshop 
Deliverables:  Meeting materials and notes, and 60% Design Drawings (electronic & five [5] 
printed copies), and Specifications & DBMs (electronic). 

 
2.3. 90% Design 

The purpose of this task is to utilize the conceptual decisions of the PROJECT that were made during 
60% and to complete and finalize the Design preliminary calculations and progress design to 
approximately 90% completion. Structures, equipment, major plant piping, process, site plan are 
finalized to allow final detailing during 90% Design. Specific activities, and work products from this 
phase are described in the following subtasks: 
 

2.3.1. Civil and Site Development 
 Finalize site drawings 

 
 Finalize road and piping plans, profiles and details 

 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 19 of 31 
 

Finalize landscape and irrigation plans
 

 Prepare miscellaneous civil drawings, details and standard details 
 
 Finalize technical specifications 

 
2.3.2. Architectural 
 Finalize models, plans and sections 

 
 Finalize elevations 

 
 Prepare details and standard details 

 
 Finalize technical specifications 

 
2.3.3. HVAC 

 
 Finalize models, plans and sections 

 
 Prepare details and standard details 

 
 Prepare final HVAC equipment list 

 
 Finalize technical specifications 

 
 

2.3.4. Process Mechanical 
 Finalize calculations 

 
 Update hydraulic calculations to design confirm early design assumptions. 

 
 Finalize plans and sections 

 
 Prepare details and standard details 

 
 Prepare final equipment schedules 

 
 Finalize technical specifications 

 
 

2.3.5. Structural 
 Finalize models, plans and sections 

 
 Prepare details and standard details 

 
 Finalize calculations 

 
 Finalize technical specifications 

 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 20 of 31 
 

2.3.6. Electrical 
 Finalize project electrical drawings 

 
 Finalize area electrical drawings 

 
 Develop miscellaneous electrical drawings, details and standard details 

 
 Prepare final electrical schedules 

 
 Finalize technical specifications 

 
2.3.7. Instrumentation and Control 
 Develop data sheets for field mount instrumentations 

 
 Develop interconnection termination diagram drawings 

 
 Develop conduit and wiring drawings 

 
 Develop control strategies for HMI/PLC configuration 

 
2.3.8. Construction Sequencing 
 Revise and finalize construction sequencing for modified and relocated facilities. 
  

 
 
 

2.3.9. 90% Design Document Completion 
 Finalize specification front-end documents, including General Conditions, General Requirements, 

bidding documents, bonds, and Instruction to Bidders. PARTNERS input is required at this point to 
determine construction contract requirements and insurance requirements. 

 
 Prepare 90% Design drawings (using the same disciplines as shown in Task 2.2). 

 
 Prepare draft technical specifications. 

 
 Prepare final calculations. 

 
 Complete 90% OPCC  See Task 6. 

 
 Complete 90% quality review  See Task 7. 

 
2.3.10. 90% Design Workshop 

CONSULTANT will conduct half-day design workshop to review the work products with the 
PARTNERS  
 
Final workshop notes, documenting key decisions and the work products produced through 
subtasks above will be submitted to the PARTNERS. 
 
Meetings: 90% Design Review Workshop 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 21 of 31 
 

Deliverables:  Meeting materials and notes and 90% Design Drawings and Specifications 
(electronic & five [5] printed copies) , Final Design Basis Memoranda (electronic & five [5] printed 
copies) 
 

2.4. 100% Design 
The purpose of this task is to develop the final contract drawings, specifications, and schedules for 
competitive bidding as well as the Final Design Report summarizing the design criteria and 
assumptions. Key activities will consist of: 
 

2.4.1. Final Contract Document Completion 
CONSULTANT will modify the contract documents to reflect agreed upon final review comments 
from the PARTNERS, applicable regulatory agencies and CONSULTANT's quality control review 
team.  The final documents will then be submitted to the PARTNERS. 
 

 Prepare final construction drawings (using the same disciplines as shown in Task 2.3). 
 

 Prepare final technical specifications. 
 

2.4.2. Final Design Report Completion 
The Design Report will be finalized based on updates made during the design process. Draft and 
Final Design Reports will be submitted. As this is not part of the contract documents, it will be 
submitted after conformed documents are submitted.  
 
Meetings: N/A  
Deliverables:  100% Signed and Sealed Design Drawings and Specifications (electronic & five [5] 
printed copies) 
 

Task 3. Equipment Preselection 
Equipment preselection task will include development of one equipment preselection package. The task will 
be kicked off with an Equipment Identification effort following by developing front-end documents and 
technical specifications and supporting drawings, as well as bidding assistance.  The equipment preselection 
package will likely include the following equipment. This list will be finalized in Task 3.1: 

 
 Influent pumps x 2 
 Screens x 1 
 Screening Compacter x1 
 Vortex Grit system x 1 
 Grit pumps x 1 
 Grit classifier x 1 
 Anerobic and Anoxic mixers x16 
 IMLR Pumps x4 
 Fine bubble diffusers for aeration basins 
 Process Blowers x 2 
 Clarifier mechanism x 2 
 RAS pumps x 5 
 WAS pumps x 2 
 Cloth filters (sole sourced to Aqua Aerobics) 
 UV disinfection 
 Post aeration blowers (PD or other blower type as determined to be appropriate) 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 22 of 31 
 

Sludge thickening equipment
 

 
Equipment preselection kickoff meeting will be held with operations, maintenance, electrical and I&C staff.  
 

3.1. Preselection Equipment Identification 
Prepare an Equipment Preselection Identification Memorandum listing equipment needed for the project 
as identified in the Design Basis Memoranda.  Review the equipment needs for the project with the Partners 
to develop a list of equipment recommended for pre-selection.  Meet with project partners to finalize the 
list of equipment. 
 
3.2. Preselection Front Ends  

Develop front-end documents for one equipment preselection package in conjunction with the Partners for 
obtaining equipment bids. The front-end documents will identify the method to be used for equipment 
selection; low equipment cost versus best value.  The benefits of each will be discussed with the partners in 
a meeting. 
 
3.3. Preselection Specifications 

Develop equipment specifications for above equipment items.  Develop performance requirements and 
t.  Specifications will identify acceptable 

manufacturers based on project experience and needs.  Blowers, Influent Lift Station pumps, RAS Pumps 
and UV disinfection equipment will be evaluated based on experience, reliability, operation and 
maintenance requirements, power usage, as well as equipment and construction costs, and other non-cost 
factors as part of a life cycle cost evaluation.  Up to three suppliers will be evaluated for each piece of 
equipment  

 
3.4. Preselection Drawings 

Develop supporting drawings for the equipment pre-selection package.  Drawings will include process and 
instrumentation diagrams as well as site layouts.  The drawings are intended to provide suppliers with 
information concerning the environment in which their equipment will be placed and the role that the 
equipment will play in the overall treatment process. 

 
3.5. Preselection Bidding Assistance 

3.5.1. Assist the Partners during advertisement for equipment proposals.  Respond to requests for 
information and prepare addendum items. 

3.5.2. Attend pre-bid meeting and proposal evaluation meeting with the Partners. 
3.5.3. Perform proposal reviews for conformance to the specifications and contract documents. 
3.5.4. Prepare proposal review summary memorandum and selection recommendation letters for each 

equipment item. 
 

Meetings: Preselection Workshop 1  Task Kickoff and Package definition; Preselection 
Workshop 2  Front Ends; Preselection Workshop 3  Draft Preselection Document Review, 
Preselection Pre-bid meeting, Preselection Package Bid Opening.   
Deliverables: Meeting materials and notes, Draft and Final Equipment Preselection Identification 
Memorandum, Draft and Final Preselection Package Documents, Proposal Review 
Memorandum, Selection Recommendation Letters. 
 

Task 4. Field Surveys 
Field Survey shall be conducted to further define the existing conditions. Field surveys include topographic 

survey, geotechnical survey and SUE survey. 



Brushy Creek East Regional WWTP 
40 MGD Expansion PER & Detailed Design
0982-018-01

Page 23 of 31 
 

 
4.1. Topographic Survey 
Prepare a topographic survey, which will be used to complete the design of the site plan.  The topographic 
survey will be based on an on-the-ground survey and will be produced at a one (1)-foot interval. A point 
cloud survey will be conducted of existing facilities that require modification. The results will be incorporated 
in the engineering construction plans. 
 
Using the survey information, prepare an existing conditions site map to identify above ground features and 
utilities that will play a part in the design of the project. These features could include electrical manholes, 
pull boxes, overhead electrical power poles, any junction boxes or above grade structures where new 
infrastructure shall be directly connecting.  
 

4.1.1. Primary control will be based on existing control points set along the PROJECT area. 
4.1.2. Any new control points required will be one-half inch iron rods set with an aluminum cap 

stamped with unique alpha-numeric identifier.  
4.1.3. All surveys, control points and key project points will reference the Texas State Plane Coordinate 

System, South Central Zone, NAD 83/93 HARN, horizontal datum, and NAVD 88, vertical datum.  
4.1.4. A data sheet or ASCII file will be provided for the project site and for each primary control point 

set, providing geographic coordinates, recovery direction and Texas State Plane, South Central 
Zone coordinates. A code description legend shall be provided to explain the ASCII point list. 

Meetings: Site Visits 
Deliverables: N/A 
 

4.2. Geotechnical  
CONSULTANT shall perform field investigations/testing to determine the existing site conditions 
and proper methods of demolition and construction.  CONSULTANT shall provide geotechnical 
investigation services to characterize the subsurface soils for the areas affected by the Project.  The 
results shall be formalized in a report and sealed by a registered professional engineer. 